
 

 INGENIEURBÜRO 

August 2018 FRIEDRICH 

August-Bebel-Straße 14  ∙  19055 Schwerin, Germany  ∙  phone 0385 2011540  ∙  info@ibf-thiox.de 

 

 

Status Report  

 

Wastewater Treatment Plant Paide 

 

 

 

 

 

 

In the frame of 

On behalf of 

 



 

 I 

Content 

1. Background ........................................................................................................... 1 

2. Focus of this report .............................................................................................. 1 

3. Location and classification of WWTP Paide ...................................................... 1 

4. Configuration of WWTP Paide ............................................................................. 2 

5. Cycle program of SBRs ........................................................................................ 5 

6. Influent Data .......................................................................................................... 6 

6.1.1 Hydraulic Data .................................................................................................... 6 

6.1.2 Pollutants ............................................................................................................ 7 

7. Effluent Data ....................................................................................................... 11 

8. Biological wastewater treatment ....................................................................... 14 

8.1 COD Removal ..................................................................................................... 14 

8.1.1 Sludge production ............................................................................................. 14 

8.1.2 Oxygen consumption and aeration ................................................................... 14 

8.1.3 COD Balance .................................................................................................... 15 

8.2 Nitrogen Removal ................................................................................................ 16 



 

 II 

8.3 Phosphorus Removal .......................................................................................... 17 

9. Sludge treatment ................................................................................................ 18 

10. Energy efficiency .............................................................................................. 19 

11. Issues of wastewater treatment processes .................................................... 19 

12. Suggestions for process optimization ............................................................ 21 

13. Capacity reserves ............................................................................................. 22 

13.1 Influent load ....................................................................................................... 22 

13.2 Plant performance ............................................................................................. 23 

13.3 Conclusion ......................................................................................................... 23 

14. Existing educational skills of stuff .................................................................. 24 

15. Summary ........................................................................................................... 24 

 

 

 



 

 

1 

1. Background 

Within the project outline of CWPharma one of the objectives was to characterise a 

wastewater treatment plant (WWTP) in Estonia in terms of capability to implement a 

treatment stage to reduce residuals of pharmaceutical products. To approach this 

project task the WWTP Paide in the centre of Estonia was chosen as an exemplary 

WWTP that could possibly be upgraded with an enhanced treatment process to 

remove residual pharmaceutical products. 

 

2. Focus of this report 

In this study the WWTP Paide was analysed in terms of influent characterisation, 

treatment processes of the main pollutants, sludge treatment processes as well as 

energy efficiency and capacity reserves for further industrial influents. Furthermore, 

obvious issues that affect the wastewater treatment processes were discussed and 

suggestions for an improved process performance were presented. 

 

3. Location and classification of WWTP Paide 

Paide is a municipal settlement located in the middle of Estonia with more than 8,000 

inhabitants. WWTP Paide was newly built next to an existing plant and commissioned 

in 2015. Its design capacity represents 40,000 PE. In the past there was a dairy 

company producing more than half of the total wastewater load. Since this company 

has closed the WWTP is not fully loaded. 

 

Figure 1: Location of Paide in Estonia  



 

 

2 

4. Configuration of WWTP Paide 

The wastewater of Paide and surrounding communities is transported via pressure 

mains to the inlet chamber of the WWTP and passes a combined screen and aerated 

grid chamber. Screenings and sand are separated and deposited in containers for 

further disposal. 

At high influent flow rates wastewater flows from the inlet chamber directly into a 

storm water tank (volume 2500 m³). This tank is emptied via pumps back into the 

inlet of the WWTP. 

The pre-treated wastewater flows into a storage tank with a volume of 1000 m³. 

There it is equalized, mixed and pumped into one of the three Sequencing Batch 

Reactors (SBRs) (Volume each 3000 m³). These reactors contain activated sludge. 

The aerobic wastewater treatment is performed by mixing and aerating activated 

sludge and wastewater. After the biological treatment mixing and aeration is switched 

off and the activated sludge settles to the bottom whereas the treated water can be 

removed as a supernatant from the surface with floating decanters. After withdrawing 

the effluent water from the SBRs a treatment cycle is finished and the SBRs are 

ready for the next cycle start with filling, mixing and aerating, respectively. 

  

Figure 2: Influent construction Figure 3: Screen and grit chamber 



 

 

3 

  

Figure 4: SBR with mixer and decanter Figure 5: sludge thickening tank 

 

The effluent water leaves the SBRs in a relatively short time (1 hour) with a high 

flowrate (1200 m³/h). To save the receiving water body’s channel from damages the 

effluent water stream is equalized and therefore the flowrate reduced by a hydraulic 

equalization tank with a volume of 1500 m³.  

 

Figure 6: Flow chart of WWTP Paide 

 



 

 

4 

During aerobic treatment, organic compounds are transferred into active biomass. 

Furthermore, particulate material from the influent is adsorbed to the activated sludge 

floc. The magnitude of both processes can be observed as an increase of total 

suspended solids (TSS) in the SBRs forming the waste activated sludge (WAS). The 

WAS is removed at the end of a cycle and pumped into one of two sludge thickening 

tanks (each 400 m³). To homogenize the sludge and to prevent odour emission these 

tanks are sequentially aerated. 

  

Figure 7: Hydraulic equalization Figure 8: Decanter centrifuges 

 

From the sludge thickening tanks the WAS is pumped directly to one out of two 

centrifuges, where the sludge is dewatered by increasing the TSS concentration from 

1.4% to 20%. The centrate is fed into the inlet of the WWTP and subsequently 

treated with the wastewater. 

 



 

 

5 

  

Figure 9: Dewatered sludge Figure 10: Composting plant 

 

The dewatered sludge is further treated by composting on the nearby composting 

plant. Here the sludge is mixed with an organic material that improves the structural 

properties and composted for 6 – 8 weeks. The compost is used as fertilizer on 

agricultural land. 

  

Figure 11: Storm water tank Figure 12: Receiving water 

 

 

5. Cycle program of SBRs 

The cycle program is the routine a SBR runs throughout the treatment process. 

WWTP Paide has a dry weather (12 h/cycle) and a storm weather (8 h/cycle) mode. 

Consequently, at dry weather conditions one SBR performs 2 cycles per day and in 

storm weather mode 3 cycles per day. 



 

 

6 

Table 1: Cycle program of SBRs for dry weather 

Cycle-
time 

Step-
time 

Process Action 1 Action 2 Action 3 

h min 
    

3.4 205 Denitrification Filling 
 

Mixing 

4.3 55 Nitrification Filling Aeration Mixing 

9.8 330 Nitrification 
 

Aeration Mixing 

11.0 70 Sedimentation 
   

12.0 60 Decant Outflow 
  

12.3 20 Sludge harvesting Outflow 
  

 

6. Influent Data 

6.1.1 Hydraulic Data 

Figure 13 shows data from the daily influent flow as a monthly mean value from 2014 

to 2017. It is evident, that the influent flow has a maximum in winter (5000 -

6000 m³/d) and a minimum in summer (1500 – 2000 m³/d). Since only monthly mean 

values could be used these seasonal ranges can be even more extreme. Therefore, 

it is questionable whether a calculated variance of values of 35% is characteristic or a 

much higher value has to be assumed. The normal range of variance of daily influent 

flows on a yearly basis in Germany is rather 25% in an area with separated sewer 

systems. 

 
Figure 13: Daily influent flow as a monthly mean  



 

 

7 

However, for an SBR plant working discontinuous in a cycle mode the hydraulic 

influent characteristic is a real challenge.  

 

6.1.2 Pollutants 

Since there is not much migration in Paide over the year, it can be expected that a 

high variance of influent flow causes a high degree of dilution of the pollutants. In fact 

the influent COD concentration is characterised by a relatively low average value und 

all values show an even higher variance of 67% compared to the influent flow. 

However, from the data it cannot be concluded that in summer there is less dilution 

than in winter (see Figure 14). By using the influent concentration of COD and the 

influent flow the COD load can be calculated (Figure 15). The characteristic statistic 

values are summarised in Table 2. The mean value of the COD concentration is 739 

mg/l and the load 2218 kg COD/d.  

The ratio of 85%-quantile to mean value is 1.6 for the COD concentration, but is only 

1.3 for the COD load.  

 

Figure 14: Influent COD concentration as a monthly mean  



 

 

8 

 

Figure 15: COD influent load as a monthly mean  

The BOD5 corresponds roughly to the degradable COD fraction. The yearly BOD5 

profile as shown in Figure 16 has a high variability. However, the variance of values 

is 71% and thus more than double of the variance of influent concentrations in 

northern Germany. The mean value is 364 mg/l and the load corresponds to 

1091 kg/d. 

 

Figure 16: BOD5 influent concentration as a monthly mean  



 

 

9 

The TSS concentration in the influent shows a similar pattern as for the parameter 

COD and BOD5. The mean value for the concentration is 455 mg/l and the load is 

calculated to 1364 kg TSS/d. High TSS concentrations of more than 800 mg/l are 

basically possible but can only be caused by non-municipal wastewater origin. 

 
Figure 17: TSS influent concentration as a monthly mean  

Nitrogen and phosphorus influent concentrations have both rather low values. The 

mean of Ntot is 43 mg N/l and of Ptot is 7 mg P/l. The yearly profile does not allows to 

derive an explanation for the variability of these parameters. 

 
Figure 18: Ntot influent concentration as a monthly mean  



 

 

10 

 

Figure 19: Ptot influent concentration as a monthly mean  

Table 2 shows a summary of influent concentrations and loads based on means and 

85%-quantiles. From this table it can be concluded that: 

 Looking at the specific load, there are significant more organics in terms of COD, 

BOD5 and TSS relative to nitrogen and phosphorus in the wastewater. 

 The ratio of COD and BOD5 is 2.0 and therefore in the range of typical municipal 

wastewater. 

 The mean wastewater load corresponds to 18000 PE and the relevant load 